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THIS REPORT SUPERSEDES TEST REPORT NO.SL02241101110901TX DATE: 2024-11-20 ISSUED BY 
SGS (Hai Phong), ORIGINAL REPORT IS INVALID FROM TODAY.                                  
UPDATED TEST INFORMATION.

EVERPIA JSC
CUM DAN CU NOI THUONG, DUONG XA, GIA LAM, HA NOI, VIETNAM

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : EVER WR 4OZ

Sample Color : (A)WHITE
Composition : (A)100% POLYESTER
End Use : (A)/
Retest : No

Sample Receiving Date : Nov 11, 2024 PM. Confirmation Date: Nov 12, 2024
Testing Period : Nov 12, 2024 - Nov 20, 2024
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant 
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Conclusion A Remark
Resistance to Water/Alcohol 
Solution See Results

Signed for and on behalf of
 

SGS Vietnam LTD
 

     
    

    
     

Thai Thuy Ngan (Softlines SBU Manager)
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Test Result

Resistance to Water/Alcohol Solution

(GB/T 24120-2009;Test solution: Water/Alcohol,Test Side:Face Side)

Resistance to alcohol wetting test
- Unit A Requirement

Specimen 1 Grade 6.5 -
Specimen 2 Grade 6.5 -
Specimen 3 Grade 6.5 -
Water/Alcohol Solution 
Resistance Grade Grade 6.5 -

Conclusion See Results

Remark: Above test was performed by SGS Shanghai Laboratory.

Sample Photo

Report results refer to submitted sample (s) only          
***End of Report***
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